Blatt/SHEET/PAGE/HOJA 1

Vormontierte Baugruppen/

Premounted camponent assemblies/
Modules pré-assamblés/
Médulos premontados
MOTOmed letto2 SK II Grundaustattung

SK I ) (713.4/w 129c Il - 28.06.2013 fetT REGH

Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1882 Fax 1813

—




Blatt/SHEET/PAGE/HOJA 2

Mittelkonsole klappbar und Leistungselektronikeinschub/
englisch/

franzésisch/
spanisch
MOTOmed letto2 SK I

7 713.4/W 129c Il - 28.06.2013 fetT REGH
SK II Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Original Zeichnung DIN A3



Blatt/SHEET/PAGE/HOJA 3

Fahrschienen, starr/
englisch/
franzésisch/
spanisch

1

13.4/W 129c IV - 28.06.2013 fetREGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 188!

Original Zeichnung DIN A3



Blatt/SHEET/PAGE/HOJA 4
Aufnahmekopf mit Cockpithalterung und Antriebseinheit/

englisch/
franzdsisch/
spanisch

713.4/W 129c V - 28.06.2013 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Original Zeichnung DIN A3



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 279.003 MOTOmed letto2 for legs (SC2)
Pic. |Description Color Quantity |ldent-Nr./ Price [€/U.]
No. per Unit  [Ord.No. excl. VAT
“
T a|Operating panel complete | Tt 1 832,00
b|Plastic-coated safety foot shell SC2, left, with external rotation ring, bearing bush 1] 100.004.663 156,50,
long, pedal crank P70 and velcro hook elastic for ankle joint and toe area
c|Plastic-coated safety foot shell SC2, rechts, with external rotation ring, bearing bush 1| 100.004.664 156,50,
long, pedal crank P70 and velcro hook elastic for ankle joint and toe area
d|Supporting module head with drive unit MOTOmed letto2 premounted, without knee |RDS 260 30 30 - blue 1| 100.000.908 1420,00
bending adjustment
Supporting module head with drive unit premounted, without knee bending similar to RAL 1035 bright - silver sand 100.000.907
adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, without knee [RDS 030 30 40 - red 100.000.909
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, without knee [RDS 180 30 15 - green 100.000.910
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, without knee |RAL 3000 - blazing red 100.000.911
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, without knee |RAL 1028 - melon yellow 100.000.912
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, without knee |RAL 6001 - emerald green 100.000.913
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, without knee [further color according to RAL color 100.000.914
bending adjustment scale
e[Tower section MOTOmed letto2 premounted 1] 100.004.693
f]Center cross foldable MOTOmed letto2 SC2 1] 100.004.665
g|Chassis rail fixed, left with Four-brake-stop premounted 1[ 100.000.785 848,00
h|Chassis rail fixed, right with Four-brake-stop premounted 1| 100.000.784 848,00
i|External power supply protection class 2 with MiniFit-plug complete with protective 1| 100.003.797 224,00
casing, sticker blue
External power supply protection class 2 with MiniFit-plug complete with protective 100.003.798 224,00
casing, sticker silver sand
j|Electroni plug-in unit complete SC2 MOTOmed letto2 1] 100.004.667 651,00
k|IEC mains cable SC2 Germany (Europe), 5.0m 1[_300.534.100 42,00
IEC mains cable SC2 United Kingdom (England), 5,0m 300.543.100 42,00
IEC mains cable SC2 USA Canada, 5,0m 300.680.100 42,00
IEC mains cable SC2 Argentina, 5,0m 300.686.100 42,00
IEC mains cable SC2 Australia, 5,0m 300.681.100 42,00
IEC mains cable SC2 Switzerland, 5,0m 300.539.100 42,00
IEC mains cable SC2 Japan, 50m 300.682.100 42,00
IEC mains cable SC2 Italy, 5,0m 300.537.100 42,00
IEC mains cable SC2 Israel, 5,0m 300.687.100 42,00
IEC mains cable SC2 South Africa/India, 5,0m 300.683.100 42,00]
IEC mains cable SC2 China, 5,0m 300.684.100 42,00]

BBBH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 073 74 -18 84, Telefon geblihrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt @MOTOmed.de

713.4/W 0129e | -FB- 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. .
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 1von 5



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 279.003 MOTOmed letto2 for legs (SC2)
Pic. |Description Color Quantity |ldent-Nr./ Price [€/U]
No. per Unit  |Ord.No. excl. VAT
"~ 1|Wiring harness for center cross foldable |- T T TTTmmmmmmmmammmm 1] 300.519.103[ _ _ "182,00
2 2| 300.639.100 3,70
3 1] 300.638.100 6,70)
4 D-Sub pin connector strip 25 pins 1] 300.637.100
5 Spacer bolt M3x5 - galvanaized 2| 100.000.868 0,80)
6 Circlip DIN 127 - A3 - galvanized 2| 100.000.854 0,10
7|Tower supporting tube foldable MOTOmed letto2 completely premounted 1| 100.005.148
8[Starlock locking washer g6mm with cap 4 (2)| 100.000.675 0,50]
9[Fixation shaft 92mm 1] 100.000.718
10|Guide roller 70mm 1] 100.000.720
11|Set screw similar to I1SO 7380 - M8x14 - 10.9 - galvanized 4| 100.000.725
12[Clamping cap SW 13, black, high black 1] 100.000.726 0,40]
13[Hexagon nut ISO 4032 - M10 - 8 - galvanized 6 (2)| 100.000.229 0,10
14[Wing handle M10x20 1/ 100.000.719 7,75
15]Allen set screw I1SO 4026 - M10x16 - 45H - galvanized 2 (1)] 100.000.674 0,20
16|Cable bracket MOTOmed letto2, premounted 1| 100.005.149
17 2| 100.002.186 1,80
18|Set screw similar to I1SO 7380 - M6x10 - 10.9 - galvanized 2| 100.000.717 0,20
19|Cable bracket 1] 100.000.716
20|Hexagon head screw I1SO 4014 - M8x110 - 8.8 - galvanized 1] 100.000.723
21|Clamping cap SW 13, black black 5 (1) 100.000.047 0,40]
22]0-Ring 6,0x2.0mm - NBR 70, black black 4| 100.002.185
23|Hexagon Allen key long version with ball-shaped head SW5, chrome plated 1] 100.000.732
24|Cable clip, self-adhesive 2| 100.001.920
25 black 1] 100.002.136 0,50
26|Hexagon socket key ISO 2396 - SW 4 - nickel plated 1] 100.000.731 1,30
27|Cable bracket self-adhesive, 4,5mm nature 1] 100.004.592 1,30
28|Plastic covering cap 100x100x3-6, black black 2| 100.000.383 0,50]
29|Plastic covering cap VL 70x70x3.6-5 1] 100.000.728
30(Cover plug 5x5, black black 2| 100.000.758 0,10]
31|Set screw similar to 1SO 7380 - M8x12 - 10.9 - galvanized 2| 100.000.735 0,30
32(Slotten pan head screw ISO 7049 - 4,8x16 - black galvanized 4| 100.000.729 0,10]
33(Set screw similar to ISO 7380 - M4x6 - 10.9 - galvanized 2| 100.001.734
34|Plug protection 1] 100.005.980
35[Pneumatic spring, hub: 350mm, hub power: 400N 1] 100.000.715 44,50
Pneumatic spring, hub: 350mm, hub power: 350N 100.000.714 44,50
"36|Countersunk head cap screw ISO 10642 - M8x70 - 8.8 - galvanized 1] 100.000.711 0,80
37|Distance roller 35mm long black 1] 100.001.728 0,90]
38|Guide roller 60mm 1| 100.000.713
39|Fixation shaft 70mm 3 (1)[ 100.000.677 16,50
43 Connecting line to DCV-converter 1] 300.521.100
41 [Metal clip 1] 100.000.114 0,50
42 300.591.100
43 1] 300.044.202
44 |Plastic spacer bolt M4x5 4| 100.000.763 0,60
45|Pan-head screw ISO 7045 - M4x6 - 4.8 - galvanized 6| 100.000.764 0,10
46(Metal spacer bolt M4x10 - galvanized 4| 100.000.766 0,60]
47|Circuit board completely assembled (VM-2-LE) for viva2 and gracile12 1] 300.149.102 296,00,

713.4/W 0129e | -FB- 30.07.2015 banT

Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.

Seite 2 von 5

BBGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 07374 -18 84, Telefon geblihrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt @MOTOmed.de



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 279.003 MOTOmed letto2 for legs (SC2)
Pic. |Description Color Quantity |ldent-Nr./ Price [€/U]
No. per Unit  [Ord.No. excl. VAT
"~ |Starlock locking washer 910mm withcap | mmmmmmmmm 4] T100000.737] ¢ 0.80
2 8| 100.004.632 0,90
3 2| 100.007.803 17,50
4[Clamping pin ISO 8752 - 4x40 - galvanized 4| 100.000.754 0,50
4*[Clamping pin ISO 8752 - 2,5x20 - galvanized 4| 100.006.114
5[Excentric disc 4| 100.005.284 3.30]
6 8| 100.008.360 0,75
7[Nyliner 16 4| 100.000.747 1,90
8|Pressure spring 2.00x20.00x36.70x3,50 - V2A 4| 100.000.748 2,30
9([Thread bolt 4| 100.000.749 4,50
10 4| 100.008.351 59,00
11[Countersunk head cap screw ISO 10642 - M8x20 - 8.8 - galvanized 4| 100.000.751 0,30
12|Double castor with bearing, small (castor diameter: 75mm) incl. countersunk head 2| 100.004.734 41,00
cap screw, disc, spring disc and hexagon nut
14[Countersunk head cap screw I1SO 10642 - M10x35 - 8.8 - galvanized 4 (2)| 100.000.745 0,40
15|[Disc ISO 7089 - 10.5 - galvanized 4 (2)| 100.000.463 0,10]
16|Circlip DIN 127 - A10 - galvanized 4 (2)] 100.000.474 0,10
17[Hexagon nut ISO 4032 - M10 - 8 - galvanized 6 (2)| 100.000.229 0,10]
13|Castor with bearing, large (castor diameter: 100mm) incl. countersunk head cap 2| 100.004.735 41,00
screw, disc, spring disc and hexagon nut
14[Countersunk head cap screw I1SO 10642 - M10x35 - 8.8 - galvanized 4 (2)| 100.000.745 0,40
15|[Disc ISO 7089 - 10.5 - galvanized 4 (2)| 100.000.463 0,10]
16|Circlip DIN 127 - A10 - galvanized 4 (2)] 100.000.474 0,10
17[Hexagon nut ISO 4032 - M10 - 8 - galvanized 6 (2)| 100.000.229 0,10]
100.008.603
100.008.606
100.008.498
100.008.499
100.008.674
100.008.363
27 Clamping pin ISO 8752 - 4x20 - galvanized 1 T100.000.743] < 0 30
24*[Clamping pin ISO 8752 - 2,5x20 - galvanized 1] 100.006.114
25 1] 100.006.091 84,00
26|Allen set screw 1SO 4026 - M8x12 - 45H - galvanized 2 (1)| 100.001.279 0,15
27 1] 100.006.092 105,00
28|Foot pedal, fixed, with Allen set screw, plug and note label, premounted 1| 100.004.806 113,00
26|Allen set screw ISO 4026 - M8x12 - 45H - galvanized 2 (1)[ 100.001.279 0,15
29|Plug, green green 1] 100.001.760
30]Plug, red red 1] 100.001.759
BBGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
713.4/\W 0129e | -FB- 30.07.2015 banT ‘ Telefon 073 74 1884, Telefon gebiihrenfrei 0800668 66 33,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Seite 3von 5 Fax 07374 -18 80, kontakt @MOTOmed.de

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 279.003 MOTOmed letto2 for legs (SC2)
Pic. |Description Color Quantity |ldent-Nr./ Price [€/U]
No. per Unit  |Ord.No. excl. VAT
= " |Plastic-coated safety foot sheil SC2, left, with external rotation ring, bearing bush | | 1] 7100004663 156,50
long, pedal crank P70 and velcro hook elastic for ankle joint and toe area
Plastic-coated safety foot shell SC2, rechts, with external rotation ring, bearing bush 1] 100.004.664 156,50
long, pedal crank P70 and velcro hook elastic for ankle joint and toe area
1|Foot shell plastic-coated, left 1| 100.005.845 116,00
2[Foot shell plastic-coated, right 1] 100.005.846 116,00
3[Velcro hook for ankle joint area, self-fixing, elastic black 2| 100.003.569 9,90
4|Velcro hook for toe area, self-fixing, elastic 2| 100.004.000 8,40]
5|External rotation ring 2| 100.000.698 14,00]
6|Foot shell bearing with crank arm bolt long complete, with 3 countersunk head 2| 100.004.784 32,50
cap screws
7[Countersunk head cap screw ISO 10642 - M5x12 - 8.8 - black galvanized 6 (3)| 100.004.397 0,10]
= "8[Pedal crank 70 clampable premounted ieft (5¢2) | T ° 1 700.006.083] ~ ~ 26,00
10[Hexagon socket head cap screw ISO 4762 - M5-35 - 8.8 - galvanized 2 (1)] 100.003.276 0,30]
11]Clamping cap SW 13, black black 5(2)| 100.000.047 0,40
12[Hexagon head screw ISO 4017 - M8x40 - 8.8 - galvanized 2 (1)| 100.001.451 0,30]
14[Disc ISO 7089 - 8,4 - galvanized 2 (1)| 100.000.454 0,10
15[Hexagon nut ISO 10511 - M8 - 8 - galvanized 2 (1)| 100.001.311 0,10]
16|Hexagon nut ISO 4032 - M6 - 8 - galvanized 2 (1)] 100.001.298 0,10
9|Pedal crank 70 clampable premounted right (SC2) 1| 100.006.084 38,00
10[Hexagon socket head cap screw ISO 4762 - M5-35 - 8.8 - galvanized 2 (1)| 100.003.276 0,30]
11]Clamping cap SW 13, black black 5(2)| 100.000.047 0,40
12[Hexagon head screw ISO 4017 - M8x40 - 8.8 - galvanized 2 (1)| 100.001.451 0,30]
13[Position detection magnet g4x15mm 1] 100.004.627
14[Disc ISO 7089 - 8,4 - galvanized 2 (1)| 100.000.454 0,10]
15|Hexagon nut ISO 10511 - M8 - 8 - galvanized 2 (1)] 100.001.311 0,10
16[Hexagon nut ISO 4032 - M6 - 8 - galvanized 2 (1)| 100.001.298 0,10]
17 1| 100.005.150
18|Leg trainer drum casing MOTOmed letto2, left, with 2 set screws Mdx20 | RDS 2603030 -blue | 1] 7100004639 73.00
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 similar to RAL 1035 bright - silver sand 100.004.640
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 RDS 030 30 40 - red 100.004.641
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 RDS 180 30 15 - green 100.004.642
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 RAL 3000 - blazing red 100.004.643
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 RAL 1028 - melon yellow 100.004.644
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 RAL 6001 - emerald green 100.004.645
Leg trainer drum casing MOTOmed letto2, left, with 2 set screws M4x20 further color according to RAL color 100.004.646
scale
19|Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 RDS 260 30 30 - blue 1| 100.004.647 73,00]
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 similar to RAL 1035 bright - silver sand 100.004.648
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 RDS 030 30 40 - red 100.004.649
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 RDS 180 30 15 - green 100.004.650
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 RAL 3000 - blazing red 100.004.651
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 RAL 1028 - melon yellow 100.004.652
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 RAL 6001 - emerald green 100.004.653
Leg trainer drum casing MOTOmed letto2, right, with 2 set screws M4x20 further color according to RAL color 100.004.654
scale
20(Set screw similar to ISO 7380 - M4x20 - 10.9 - galvanized 4( 100.000.702 0,10
21|Position sensor 1| 300.000.635 29,00

BBGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 07374 -18 84, Telefon geblihrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt @MOTOmed.de

713.4/W 0129e | -FB- 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 4 von 5



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 279.003 MOTOmed letto? for legs (SC2)
Pic. |Description Color Quantity |ldent-Nr./ Price [€/U.]
No. per Unit  |Ord.No. excl. VAT
~22|Gear motor "bed trainer", mounted with output shaft and shaft encoder, with | | 1] 100.004.668]  593,00]
fixation set
23|Parallel key ISO 773 - A 4x4x14 - C45K 2| 100.001.373 0,10
24|Screw cap 4.8, black black 1] 100.000.708 0,30
25|Self-tapping countersunk head cap screw DIN 7500-M - M4x8 - galvanized 1] 100.000.707 0,30
26|Circlip DIN 127 - A5 - galvanized 4| 100.000.695 0,10
27|Hexagon socket head cap screw ISO 4762 - M5x16 - 8.8 - galvanized 4| 100.000.355 0,30
"08|Plastic covering cap F 25x25, black ______—— —————— ™™ plack - ————mmmTT 1] "100.000.694] 050
29|Guide roller 55mm 1] 100.000.691 9,00
30| Spacer bolt M5x65 - galvanaized 1] 100.002.194 6,60
31[Fixation shaft 70mm 3 (1)| 100.000.677 16,50
32|Countersunk head cap screw ISO 10642 - M5x10 - 8.8 - galvanized 2| 100.000.682 0,10]
33[Shaft encoder line MOTOmed letto2 (short) 1] 300.549.102 39,00]
"~ 34|Supporting module head MOTOmed ctio2, complete premounted | " TTTTT [ 700005051~~~ ]
35|Adapter line tower-operating panel / arm 1] 300.520.100 53,00]
36[Pan-head screw ISO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 0,10]
37|Covering cap SW 4, black black 1] 100.000.689 0,10]
38|Allen set screw ISO 4026 - M10x16 - 45H - galvanized 2 (1)[ 100.000.674 0,20
39|Star grip M10x20, black black 1] 100.000.680 6,90
40 |Fixation shaft 70mm 3 (1)] 100.000.677 16,50
41 |[Starlock locking washer g6mm with cap 4 (2)| 100.000.675 0,50
42|Snap hook 4mm 1/ 100.001.724 0,70
43|Pullout locking rope 250mm 1] 100.001.693
44|Guide roller 47mm 1] 100.000.678
45|Foam coating for tube 922, even surface, 430mm long, black black 2| 100.000.054 6,20
46|Lamella cap GL22x0.8-3, black black 2| 100.001.763 0,30
47|Base RDS 260 30 30 - blue 1]_100.003.263
Base similar to RAL 1035 bright - silver sand 100.003.264
Base RDS 030 30 40 - red 100.003.265
Base RDS 180 30 15 - green 100.003.266
Base RAL 1028 - melon yellow 100.003.267
Base RAL 3000 - blazing red 100.003.268
Base RAL 6001 - emerald green 100.003.269
Base further color according to RAL color 100.003.270
scale
48[Shim ring DIN 988 - 935x045x1.0 1] 100.000.685 0,40
49|Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap RDS 260 30 30 - blue 1| 100.004.655
SW4
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap similar to RAL 1035 bright - silver 100.004.656
SW4 sand
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap RDS 030 30 40 - red 100.004.657
SW4
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap RDS 180 30 15 - green 100.004.658
SW4
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap RAL 3000 - blazing red 100.004.659
SW4
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap RAL 1028 - melon yellow 100.004.660
SW4
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap RAL 6001 - emerald green 100.004.661
SW4
Holding support MOTOmed letto2 with Allen set screw M8x8 and covering cap further color according to RAL color 100.004.662
SW4 scale
50(Allen set screw ISO 4027 - M8x8 - 45H - galvanized 1] 100.001.287 0,10
51[Covering cap 4139 FB.86, black black 1] 100.002.042 0,10]
52|[Spacer bolt M3x16 - galvanized 2| 100.000.687 1,60
53|Set screw similar to 1ISO 7380 - M6x10 - 10.9 - galvanized 4| 100.000.717 0,20]

BecH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 07374 -18 84, Telefon gebilihrenfrei 0800-668 66 33,
Fax 07374 -1880, kontakt @MOTOmed.de

713.4/W 0129e | -FB- 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. )
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 5 von 5



/ Riickseite/flipside/

l'arriere/parte trasera

Aufkleber fur Optionen/
sticker for options/
aufocollant avec les options/
pegatina para las opciones

713.3/W 488e Il - 22.07.2013 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Originalzeichnung DIN A4



MOTOmed

anders bewegen

Spare part list effective January 2015 Operating panel
Pic. |Description Color Quantity [ldent-Nr./  |Price [€/U.]
No. per Unit  [Ord.No. excl. VAT
a|Operating panel letto2 complete RDS 260 30 30 - blue 1[_100.007.596 832,00
Operating panel letto2 complete similar to RAL 1035 bright - silver 100.007.597 832,00
Operating panel letto2 complete RDS 030 30 40 - red 100.007.598 862,00
Operating panel letto2 complete RDS 180 30 15 - green 100.007.599 862,00
Operating panel letto2 complete RAL 3000 - blazing red 100.007.600 862,00
Operating panel letto2 complete RAL 1028 - melon yellow 100.007.601 862,00
Operating panel letto2 complete RAL 6001 - emerald green 100.007.602 862,00
Operating panel letto2 complete further color according to RAL color 100.007.603 882,00
Operating panel letto2 complete elegant wood look 100.007.604 912,00
a|Operating panel letto2 leg/arm complete RDS 260 30 30 - blue 100.007.618 832,00
Operating panel letto2 leg/arm complete similar to RAL 1035 bright - silver 100.007.619 832,00
Operating panel letto2 leg/arm complete RDS 030 30 40 - red 100.007.620 862,00
Operating panel letto2 leg/arm complete RDS 180 30 15 - green 100.007.621 862,00
Operating panel letto2 leg/arm complete RAL 3000 - blazing red 100.007.622 862,00
Operating panel letto2 leg/arm complete RAL 1028 - melon yellow 100.007.623 862,00
Operating panel letto2 leg/arm complete RAL 6001 - emerald green 100.007.624 862,00
Operating panel letto2 leg/arm complete further color according to RAL color 100.007.625 882,00
Operating panel letto2 leg/arm complete elegant wood look 100.007.626 912,00
1[Sheet metal nut ST 4,8 galvanized, 11844 2| 100.001.953 0,40
2 1] 100.000.851 3.80
3|Graphics controller 1] 300.005.104 81,20
4|Board VM-2-CPU complete assembled 1] 300.001.104 68,90
5[Spacer bolt M3x21 - galvanized 4| 100.000.860 1,90
6|Carrier card with basic assembling (without CPU circuit board, graphics controller) 1[ 300.010.110 105,00
*|Carrier card with assembling according to serial number of operating panel and 100.004.297 136,00
device (without CPU circuit board, graphic controller)
7[Spacer bolt M3x27 - galvanized 4| 100.000.866 1,90
8|Slotten pan head screw 1SO 7049 - 4,8x19 - galvanized 2| 100.000.417 0,10
9|Tooth lock washer DIN 6797 - J6,4 - galvanized 2| 100.001.358 0,10
10[Countersunk head cap screw ISO 7046 - M3x8 - 4.8 - galvanized 4] 100.000.858 0,10
11** |Lower casing of operating panel similar to RAL 1035 bright - silver 1[ 100.000.915 29,00
sand
Lower casing of operating panel RDS 260 30 30 - blue 100.000.916 29,00
Lower casing of operating panel RDS 030 30 40 - red 100.000.917 49,00
Lower casing of operating panel RDS 180 30 15 - green 100.000.918 49,00
Lower casing of operating panel RAL 3000 - blazing red 100.000.919 49,00
Lower casing of operating panel RAL 1028 - melon yellow 100.000.920 49,00
Lower casing of operating panel RAL 6001 - emerald green 100.000.921 49,00
Lower casing of operating panel further color according to RAL color 100.000.922 59,00
scale
Lower casing of operating panel elegant wood look 100.000.923 79,00
12|(Color display 1[_300.000.757 340,00
Black-and-white display 300.000.363 340,00
13|Spacer bolt M3x7.5 - galvanized 4| 100.000.867 0,60
14** [Casing of operating panel (upper and lower part) incl. key pad similar to RAL 1035 bright - silver 1[ 100.003.281 227,00
sand
Casing of operating panel (upper and lower part) incl. key pad RDS 260 30 30 - blue 100.003.282 227,00
Casing of operating panel (upper and lower part) incl. key pad RDS 030 30 40 - red 100.003.283 267,00
Casing of operating panel (upper and lower part) incl. key pad RDS 180 30 15 - green 100.003.284 267,00
Casing of operating panel (upper and lower part) incl. key pad RAL 3000 - blazing red 100.003.285 267,00
Casing of operating panel (upper and lower part) incl. key pad RAL 1028 - melon yellow 100.003.286 267,00
Casing of operating panel (upper and lower part) incl. key pad RAL 6001 - emerald green 100.003.287 267,00
Casing of operating panel (upper and lower part) incl. key pad further color according to RAL color 100.003.288 287,00
scale
Casing of operating panel (upper and lower part) incl. key pad elegant wood look 100.003.289 327,00

HB(:H Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 073 74 -18 84, Telefon gebuhrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt@MOTOmed.de

713.4/W 202b - 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. .
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 1 von 2



MOTOmed

anders bewegen

Spare part list effective January 2015 Operating panel
Pic. |Description Color Quantity [ldent-Nr./  |Price [€/U.]
No. per Unit  [Ord.No. excl. VAT
1 set EEPROMs (consists of 2x IDN 300.000.240) with current software version 1[ 100.003.231 58,00
Loudspeaker 1[ 300.000.301 2,10
< |Option A: Connector for pulse measuring (without ear clip) 100.003.475
< |Option B: Receiver for pulse measuring (without chest belt) 100.003.476
< [Option C: Chip card reader (incl. real time clock, without chip card) 100.003.477 125,00
< |Option D: Real time clock (integrated in option C) 100.003.478
< [Option E: Interface 100.003.479 246,00
< |Option F: Acoustic switch (clap-switch) 100.003.480
< |Option G: Magnet switch 100.003.481
< |Option H: Connector for patient's remote control (without patient's remote control) 100.003.482
< |Option I: Interface for blood pressure measuring device (without blood pressure 100.003.483
measuring device)
< |Option J: Interface for Chipox measuring device (without Chipox measuring device) 100.003.484
< |Option K: Duplex operating panel legs 100.003.485
< |Optoin L: Duplex operating panel arms 100.003.486
< |Duplex DUQ operating panel legs 100.003.488
< |Duplex DUQ operating panel arms 100.003.489

RB(:H Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 073 74 -18 84, Telefon gebuhrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt@MOTOmed.de

713.4/W 202b - 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. .
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 2 von 2



/BIGTT/SHEET/PAGE/HOJA 1 N

Fahrschienen, spreizbar
englisch/
franzosisch/

spanisch

MOTOmed letto2
MOTOmed letto2 Beine/Arme
(nicht nachrustbar)

C713.4/W 132b Il - 03.07.2013 fetT REGH

Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 188()/

Original Zeichnung DIN A3



/BIGTT/SHEET/PAGE/HOJA 2 e

Fahrschienen, spreizbar
englisch/

franzosisch/ 23
spanisch )

MOTOmed letta2
MOTOmed lettaZ2 Beine/Arme
(nicht nachrustbar)

713.4/W 1320 Il - 03.07.2013 fetTREGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Original Zeichnung DIN A3



/BIGTT/SHEET/PAGE/HOJA

Spreizhebel
expansion lever/
levier d’expansion/

expansiadn palanca

MOTOmed letta2
MOTOmed letta2 Beine/Arme
(nicht nachristbar)

713.4/W 132b IV - 03.07.2013 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Original Zeichnung DIN A3



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 160.000 Expandable chassis
Pic. |Description Color Quantity |ldent-Nr./  |Price [€/U.]
No. per Unit  |Ord.No. excl. VAT
Expandable chassis complete 100.000.626 612,00
[~ "a[Chassis rail expandable, links with Four-brake-stop premounted | | 1] 100000.848] 880,47
b|Chassis rail expandable, right with Four-brake-stop premounted 1] 100.000.847 880,47
c|Expanding joint left, premounted 1] 100.004.751
d|Expanding joint right, premounted 1] 100.004.752
1]Connecting bolt 2| 100.004.300 5,70
2|Slide bearing 918x220x20 4| 100.000.835 2,70
3 8| 100.000.836 1,20
4|Shim ring DIN 988 - ¢18x925x0.5 2| 100.000.837 0,10
5|Shim ring DIN 988 - 18x@25x0.1 2| 100.000.838 0,10,
6|Safety ring DIN 471 - A18x1.2 2| 100.001.365 0,20
7|Clamping cap SW 17-1-G10/HO, black black 2| 100.000.796 0,70]
8[Hexagon nut I1SO 4032 - M10 - 8 - galvanized 6 (2)] 100.000.229 0,10]
9 2| 100.000.831 2,60
|~ "1[Starlock locking washer 910mm withcap T T T T T T 00.000.737] 0.80)
2 8| 100.004.632 0,90
3 2| 100.007.803 17,50
4|Clamping pin I1SO 8752 - 4x40 - galvanized 4| 100.000.754 0,50]
5|Excentric disc 4| 100.005.284 3,30
6 8| 100.008.360 0,75
7[Nyliner 916 4| 100.000.747 1,90
8|Pressure spring 2.00x20.00x36.70x3,50 - V2A 4] 100.000.748 2,30
9[Thread bolt 4| 100.000.749 4,50
10 4] 100.008.351 59,00
11| Countersunk head cap screw 1SO 10642 - M8x20 - 8.8 - galvanized 4| 100.000.751 0,30
12|Double castor with bearing, small (castor diameter: 75mm) incl. countersunk 2| 100.004.734 41,00
head cap screw, disc, spring disc and hexagon nut
13|Castor with bearing, large (castor diameter: 100mm) incl. countersunk head cap 2| 100.004.735 41,00
screw, disc, spring disc and hexagon nut
14| Countersunk head cap screw I1SO 10642 - M10x35 - 8.8 - galvanized 4 (2)] 100.000.745 0,40
15[Disc ISO 7089 - 10.5 - galvanized 4 (2)] 100.000.463 0,10
16|Circlip DIN 127 - A10 - galvanized 4 (2)| 100.000.474 0,10
17|Hexagon nut I1SO 4032 - M10 - 8 - galvanized 6 (2)] 100.000.229 0,10]
18 1] 100.008.603
19 1] _100.008.606
20 1] 100.008.498
21 1] 100.008.499

BEGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 07374 -18 84, Telefon gebiihrenfrei 0800-668 66 33,
Fax 07374 -1880, kontakt @MOTOmed.de

713.4/W 0132d | -FB- 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. )
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 1von 2



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 160.000 Expandable chassis
Pic. |Description Color Quantity |ldent-Nr./  |Price [€/U.]
No. per Unit  |Ord.No. excl. VAT
[~ 22[Clamping pin IS0 8752 - 4x20 - gaivanized T T A T 100,000,743 090
23 1] 100.000.825 121,70,
24|Foot pedal, expandable, with Allen set screw, plug and note label, premounted 1] 100.004.807 113,00
25|Plug, green green 1] _100.001.760
26|Plug, red red 1] 100.001.759
27|Allen set screw 1SO 4027 - M8x30 - 45H - galvanized 1] 100.003.895 0,40
[ “1[Expanding lever premounted ] Ti00.000.849] |
2[Handle complete incl. PVC coating even surface and wing screw M8x15mm 1] 100.005.220
3|PVC-handle 925x@21,2x120mm, even surface 1] 100.005.219 18,00
4|Wing screw M8x15, black black 1] 100.000.818 3,30
5 2| 100.004.675 6,80
6[Clamping cap SW 19, black black 1] 100.000.830 0,70]
7[Hexagon nut DIN 936 - M12 - 17H - galvanized 2| 100.000.199 0,15
8|Disc ISO 7089 - 13 - galvanized 1] 100.000.201 0,10
9[Pressure spring 3.00x18.00x41.40x5.50 - V2A 1] 100.000.845 2,40
10 1] 100.000.844 26,30
11|Set screw similar to ISO 7380 - M6x8 - 10.9 - galvanized 3| 100.000.843 0,20
12[Screw-on plate 1] 100.000.842 23,70,
13[Spacer bolt DIN 267 - M6x8 - galvanized 1] 100.000.841 3,60
14[Hexagon nut I1SO 4032 - M8 - 8 - galvanized 1] 100.000.493 0,10]
15[Hexagon head screw 1SO 4017 - M8x25 - 8.8 - galvanized 1] 100.001.089 0,20
16 2| 100.000.850 9,10
17 2| 100.000.829 6,10
18|Hexagon nut ISO 4032 - M12-LH - 8 - galvanized 2| 100.000.828 0,40
19 2| 100.000.827 5,90]
20[Hexagon nut ISO 4032 - M12 - 8 - galvanized 4 (2)] 100.000.203 0,15
21 2| 100.000.826 5,60
20[Hexagon nut ISO 4032 - M12 - 8 - galvanized 4 (2)] 100.000.203 0,15
22 2| 100.000.846 6,80
23|Clamping cap SW 19, black black 2| 100.000.830 0,70]

HEGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 07374 -18 84, Telefon gebiihrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt @MOTOmed.de

713.4/W 0132d | -FB- 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. )
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 2 von 2



/ MOTOmed letto2 \

(nicht nachrustbar)

713.4/W 179a Il - 28.06.2013 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Original Zeichnung DIN A3



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 162.000 Knee beding adjustment
Pic. [Description Color Quantity |ldent-Nr./  |Price [€/U.]
No. per Unit  |Ord.No. excl. VAT
Knee beding adjustment manually complete (for MOTOmed letto2) 100.000.627 297,00
a|Supporting module head with drive unit MOTOmed letto2 premounted, with knee ~ [RDS 260 30 30 - blue 1] 100.004.753 1.590,00
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, with knee  |similar to RAL 1035 bright - silver 100.004.754
bending adjustment sand
Supporting module head with drive unit MOTOmed letto2 premounted, with knee ~ |RDS 030 30 40 - red 100.004.755
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, with knee ~ |RDS 180 30 15 - green 100.004.756
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, with knee  |RAL 3000 - blazing red 100.004.757
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, with knee  |RAL 1028 - melon yellow 100.004.758
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, with knee  |RAL 6001 - emerald green 100.004.759
bending adjustment
Supporting module head with drive unit MOTOmed letto2 premounted, with knee  |further color according to RAL color 100.004.760
bending adjustment scale
1]Allen set screw ISO 4027 - M5x12 - 45H - galvanized 1] 100.000.679 0,10)
2[Hand wheel 1] 100.004.474
3|Hexagon socket head cap screw ISO 4762 - M5x20 - 8.8 - galvanized 1] 100.000.667 0,30
4[Disc ISO 7093 - 5.3 - galvanized 1] 100.000.668 0,50
5 1[ 100.000.670
6]Disc ISO 7093 - 8,4 - hard-PVC, white white 1] 100.000.669 0,15
7 1] 100.000.671
8|Allen set screw ISO 4027 - M5x8 - 45H - galvanized 1] 100.000.672 0,10]
9[Guiding part 1] 100.000.683
10[Countersunk head cap screw ISO 10642 - M5x10 - 8.8 - galvanized 2| 100.000.682 0,10]
11 1[ 100.000.681 48,00
BEGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
713.4/W 0179c | -FB- 30.07.2015 banT _ Telefon 073 74 ~18 84, Telefon gebiihrenfrei 0800668 6633,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Seite1von 1 Fax 07374 -18 80, kontakt @MOTOmed.de

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.



—
Datum Name Benennung
Erstellt | 23.05.14 |Dehghani C i i
o> T oz oo ooy ockpitknickarm lang
Gepr.
Freig.
Zeichnungsnummer Blatt
85083 Berzarmier 1
Technik GmbH & CoKG e e s S - 7 1 3 . 4 .0 5 4 6 .0 3 1 5
Originalzeichnung DIN A3 Ers. f: |Ers. d.:




MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 166.000 Pivot arm
Pic. |Description Color Quantity [ldent-Nr./  |Price [€/U.]
No. per Unit  |Ord.No. excl. VAT
Pivot arm for operating panel complete (incl. base) 1| 100.007.738 393,00
1|Base for pivot arm incl. disc springs, spacer bolts, set screws and hexagon head 1| 100.005.152 87,00
cap screws
2|Circlip DIN 127 - A3 - galvanized 4| 100.000.854 0,10
3[Spacer bolt M3x5 - galvanaized 2| 100.000.868 0,80
4|Set screw similar to 1SO 7380 - M6x10 - 10.9 - galvanized 4| 100.000.717 0,20
5[Hexagon socket head cap screw ISO 4762 - M8x10 - 8.8 - galvanized 2| 100.001.190 0,20
6[Pivot arm for operating panel complete (excl. base) 1| 100.006.449 306,00
7[Locking and clamping handle M10x1, black black 2| 100.004.624 18,50
8|Allen set screw 1SO 4028 - M8x8 - 45H - galvanized 2| 100.001.288 0,30
9 2| 300.679.100 2,30
10(Plastic covering cap GL 45x3-5, black black 3| 100.000.819 1,20,
11]|Wing screw M8x15, black black 3| 100.000.818 3,30
12|Pan-head screw ISO 7045 - M3x5 - 4.8 - galvanized 1] 100.000.820 0,10
13|Hexagon socket head cap screw ISO 4762 - M5-35 - 8.8 - galvanized 1] 100.001.199 0,30
14[Allen set screw 1SO 4027 - M5x16 - 45H - galvanized 1] 100.000.816 0,20
15|Round cable bracket 99,5, self-adhesive 1] 100.004.619 4,20
16|Pan-head screw ISO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 0,10
17 [Spacer bolt M3x16 - galvanized 2| 100.000.687 1,60,
18 1] 300.638.100 6,70]
713.4/W 0131d | -FB- 30.07.2015 banT Bec" Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. Telefon 07374 -1884, Telefon gebiihrenfrei 0800-668 66 33,

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. ~ Seite 1von 1 Fax 07374 -1880, kontakt@MOTOmed.de



-

Blatt/SHEET/PAGE/HOJA 1

Vormontierte Baugruppen/
Premounfted component assemblies/
Modules pré-assamblés/
Médulos premontados

MOTOmed letto2
MOTOmed letto2 Beine/Arme

AR =7 )
<

2

713.4/W 130b Il - 18.06.2013 fetT REGH
Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 1880/

Original Zeichnung DIN A3



/

Blatt/SHEET/PAGE/HOJA 2

Einzelteile/ Items/ Arficles/ Articulos
MOTOmed letto2
MOTOmed letto2 Beine/Arme

(713.4/W 130b Il - 18.06.2013 fetT REGH

Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 188(J/

Original Zeichnung DIN A3



MOTOmed

anders bewegen

. i Leg guides TrainCare comfort with
Spa re part |ISt effective January 2015 Ord.Nr. 168.000 adjustable knee support
Pic. |Description Color Quantity [ldent-Nr./ [Price [€/U.]
No. per Unit |Ord.No. excl. VAT
Leg guides "TrainCare comfort" (pair) with adjustable knee support 100.005.524 732,00
[~ aknee bending adjustment MOTOmed letto2 premounted | | 1] 100000812[ |
b|Leg guide plastic-coated left complete premounted (without guide track) 1[ 100.004.260 162,00
c|Leg guide plastic-coated right complete premounted (without guide track) 1| 100.004.261 162,00
[~ ~1[Expander 07, 1030mm long PU black, one side with protective hook, 88, black | | 2| 100.003.601] 2450
2|Expander g7mm made of PU black, 1030mm long 2| 100.004.258
3[Safety snap hook @8mm, black 2| 100.004.259
4|Plastic covering cap GL 34, black black 2| 100.000.730 0,80
5[Hexagon nut ISO 10511 - M12 - 8 - galvanized 2| 100.000.362 0,25
6|Disc Spring DIN 137 - B12 - galvanized 2| 100.000.786 0,20
7|{Coil handle left 1] 100.004.346 55,20
8/Coil handle right 1] 100.004.347 55,20
9|Allen set screw ISO 4026 - M8x16 - 45H - galvanized 4| 100.000.789 0,20
10|Nyliner 912 2| 100.000.790 1,10
11]|Locking pin stainless steel @5; M10x1 with counternut 2| 100.002.196 15,00
12|Clamping cap SW 17-1-G15/H5, black black 4] 100.004.589
13|Hexagon nut ISO 7042 - M10 - 8 - galvanized 4| 100.000.795 0,40
14|Rope pulley 240 4] 100.000.794 2,40
15]|Allen set screw I1SO 4027 - M8x12 - 45H - galvanized 1] 100.000.792 0,20
16| Plastic-coated calf shell (MOTOmed letto2) 2| 100.000.797 35,70
17 [Plastic covering cap FO 20x10, black black 2| 100.000.803 0,40
18|Rubber metal buffer 20x15 with M6x12 2| 100.000.807 1,30
19|Adjusting rail, left 1] 100.004.593 31,30
20]|Adjusting rail, right 1] 100.004.594 31,30
21|Disc Spring DIN 137 - B6 - galvanized 4| 100.000.810 0,10
22|Wing nut M6, black black 4| 100.000.811 1,70
23|Wing screw M4x10, black black 2| 100.003.599 1,60
24 |Protective rope black 2| 100.004.670
25|Starlock locking washer @8mm with cap 2| 100.002.195 0,70
26|Velcro hook for calf area, self-fixing, elastic (letto) black 2| 100.003.570 9,90
[~ 27[Guide track long left foldable with drili-hole for MOTOmed letto2 incl- dise | | 1] 100004671 2660
spring, hexagon nut and clamping cap
28(Guide track long right foldable with drill-hole for MOTOmed letto2 incl. disc 1| 100.004.672 26,60
spring, hexagon nut and clamping cap
29| Disc spring DIN 2093 - 16x8,2x0.6 - black 2 (1)] 100.000.806 0,10
30|Hexagon nut DIN 936 - M8 - black galvanized 2 (1)[ 100.000.116 0,20
31|Clamping cap SW 13, black, high black 2 (1)] 100.000.726 0,40

RB(:H Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
Telefon 073 74 -18 84, Telefon gebuhrenfrei 0800-668 66 33,
Fax 07374 -18 80, kontakt @MOTOmed.de

713.4/W 0130d | -FB- 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. .
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 1von 1



	SC 2
	Main Unit letto2
	Drawing 1 - Assemblies
	Drawing 2 - Centre console and power electronics plug-in unit
	Drawing 3 - Chassis rail fixed
	Drawing 4 - Supporting modul head with drive unit
	Page 1 - Assemblies
	Page 2 - Centre console and power electronics plug-in unit
	Page 3 - Chassis rail fixed
	Page 4 - Supporting modul head with drive unit
	Sheet 1
	Sheet 2



	General spare parts lists
	Operating panel
	Drawing - Operating panel
	Page - Operating panel
	Sheet 1
	Sheet 2


	160.000 - Expandable chassis
	Drawing 1 - Assemblies
	Drawing 2 - Chassis rails expandable
	Drawing 3 - Epansion lever
	Page 1 - Assemblies
	Page 2 - Chassis rails expandable
	Page 3 - Expansion lever

	162.000 - Knee beding adjustment
	Drawing - Knee beding adjustment
	Page - Knee beding adjustment

	166.000 - Pivot arm
	Drawing - Pivot arm
	Page - Pivot arm

	168.000 - Leg guides "TrainCare comfort"
	Drawing -Assemblies
	Drawing 2 - Single parts
	Page - Assemblies
	Page - Single parts



